



TEST REPORT NO.: 17 – 0317

Report Date: 6th October 2017
Client: **SAI Sandstone**
5 Hamilton Street
OAKLEIGH, VIC, 3166
Attention: Bob Lu
By Email: bob@saisandstone.com.au
Samples: Stone "Frozen Blue"
Date Received: 22nd August 2017
Our Ref: 17/A/1354
Sampled by: Client
Testing Required: **Salt Attack** **(AS/NZS 4456.10)**

Report Prepared by
Shari Bacsa

SAMPLE NOTES:

Unless otherwise notified, all samples will be disposed of within three months of reporting date.

Yours faithfully,
SHARP AND HOWELLS PTY. LTD.

Shari Bacsa
BSc
Analyst

Julia Ellingsen
BSc. (Hons), C.Chem. MRACI
Senior Chemist

RESULTS OF TESTING:

Resistance to Salt Attack: (AS/NZS 4456.10)

Method A: Stone
Test Solution: Sodium Chloride
Commencement Date: 30/08/2017
Completion Date: 04/10/2017

Our Ref.:	17/A/1354
Sample Marked:	"Frozen Blue"
Sample Size, mm:	50 x 50 x 30
Sample Description:	Grey coloured stone blocks
Specimen No.:	Mass Lost , %
1	Less than 0.1
2	Less than 0.1
3	Less than 0.1
4	Less than 0.1
5	Less than 0.1
Average	Less than 0.1
Description of damage:	Rounding of the edges
Rating:	Exposure Grade (Table 2.3, AS/NZS 4455.1 – 2008)